LHe Tank Material Heat Log



HEAT LOG
LIQUID HELIUM TANK
FEED BOXD

ltem  [Part No [Description e i_Q_ty ‘Unit [PoNo  [Heat No
i 304L.SS-SA240 3/8"PL x 55.45" x 42.50" Hot Rolled ! 7 )
251573-1 lzsuoa__ Anneaied & Pick 1,EA |008640, 818965
- 304LSS-5A479 3" OD Rnd Bar x 1.25" Annealed & | f 0
25l573-2 |251898 Pickled . 4EA |008608 | D90155A
! 304LSS-SA276/SA479 1"x4" Bar x 55.43" long Hot ! | '"_
251573-4 1251102 |Rolled Annealed ... 1 EA 008678, 233636
304L.SS-SA276/SA4791"x3" Bar x 55.43" long Hot Rolled I
251573-5 1251103 |Anneated =~ e 1/EA 008678 | 288340
25I573-6 251104  304L.SS-SA240 3/4" per Sketch LBL-251104 _ 1IEA 008640  02F3
1304LSS-SA240 3/8"PL x 55.45" x 35" Hot Rolled ; o
251573-25 251105  |Annealed & Pickled L T/EA 1008640 | 821424
251573-8 |251107  304LSS-SA240 3/8" PL to Sketch LBL-251107 o 5|EA |008640| 601951
251573-9 251108  |304LSS-SA240 1/4"PL to Sketch LBL-25/108 : 4‘EA ,,}90,8649____819,@
251573-10 250109 |304LSS-SA240 1/4'PL to Sketch LBL-251108 ' 4/EA 008640 819785
'304L.SS-SA479 2" OD Rnd Bar x 1.44" Annealed & : ; !
251573-11:125M860 | Pickled o o 41EA 590@@08_ 150467
; 304LSS-SA479 2.25" Sq Bar x 5.13" Annealed & ! ;
25573-20 (251899 Pickled o , _ 2EA 008603| BS5802
251573-21 ;25'907 _’9‘_95_L§$ SA269 2.50" OD x.065" w Tube . 85IN 50,09@78 J_______?éj?ﬁl
25'5.73-_22_5_2219_9_8___ 304LSS-SA312 1/2" SCHS Pipe . ... . 275N 1008678 = KC88
251573-23 \25;909 1304LSS-SA269 1" OD x.065" w Tube o . 11]iN 008678 898613
25I573-727{4i.‘72§7lj 15 |304LSS-SA240 1"PL Sketch LBEL-251115 - 1IEA /008640 | 602194
304L55-SA511 Seamless Mech. Tubing 6" OD x.25" w :
251573-26 1251110 iTube _ , ... 2|FT |008712| 412340
304L.SS-SA479 1.5" x 2.5" Bar x 3.25"Hot Rolled
251573-31 1251800 |Annealed & Pickid 2/EA [008609! B5802
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06/12/2008 FRI 15:02 FAX JS_Z 87?

*&k*ikt*t{ctf********

*  CERLLFICATION hd 5 o
R S R VR Catken 1277

ORDER 0436011/007 SON 222793 BOL 011.7823 TAG 1497810 12/17/02

SHTE TO:

AM. {'ASTLE METALS
14001 ORANGE AVI.
310 B30-1400

FARAMOUNT CA 30723
R i e YOUR ORUER & DATE + - ~--o-woee_
Ol l6G34a r2/17/02 CUST# CASTLEOL (UST TAGHIAC-14858
--------------------------------- ITEM DESCRIPTION e T TR
GRADE 2041L/304
Diwg 304L CFA RNL BAK 3 S1D Country of Melt : gwg
Ship Condition a — tountyy ol Mfg. : wsh
Total Bundles 1 SON Weight 2154
i e I SPECIFICATTONS et B
AMS 563915, GG4/Q AMS 00-9-763
ASME SA182 E01 ADz ASME SAls3 BR EOT A02 EX 7 6.3
ASME SA479 ROL ASTM Al82-01
ASTM A192 0LA EX P 6.3 ASTM A262 5B FRACTICE B
ASTM AZ76 DOA ASTM A479 01
ASTM Ad4H1 00 DIN 50049/FEM 10204 2.1R
ATSI 304L, UNS §30403, SARS10403 FED STD QQ-5-383F
MM CASTLE 3304-57 REV 22z WESTINGHOUSE 10705DH
SOL ANNEALED @ 1900 F MIN. WQ WATER QUENCHEL:
NO WETD KREPALR FREE OF MERCUEY CONTAMINATION
------ G tTooTo-es -~ MECHANICAL & OTHER TESTS e e T S
Test Condiriuvn A
Hardness as shipped HB 178 Hardness as tescec HR 178
Hardness as shipped HRE  u7 Hardness as tesled HRp a7
Grain siye 7.0 Tensile strength,¥SY (Mpa) 86.0 ( 586)
Micro OK 0.2% Yield Strngth KSI (MPa) 32,6 ( 228)
Latergranvlar corrosien OK
Macro OK BElungation % in 4T 57.9
Reduction of aren % 7.8
—————————————— LT TTIromo - CHEMICAL COMPOSITION - -----. . e LT R
Carbon c) -0L19 Manganese {Mn)  1.g10
Phosphorus [P ) .023 Sulphur (s} .026
Silicon {51) .430 Chromium (Cr} 18,180
Nickel (N1} 8.330 Cobalt (Co) .130
Lopper {Cu) .330 Moly (Mo ) L350
Nilrogen (M) .0864 Columbium {Ch) L0008
Titanium (T1) .004 Aluminum (A)) .003
Tin {81} -00% Ceriam (Ce) .007
Celumbium/ .000 ) .00Q
Tantalum (Cbh+Ta) .003 .000
Tron (Fe) Balance
Melt Practice EAF
Refiping Practice AOD
De-long Ferrite 6.5

Xnowingly & willfully [falsifying or concealing a macerial aect on this foirm,

or making false, tictitious or frauvdulent stafement: or representations
herein could constitute a felony punishable undar faderal scatutes.

We: hereby certify that hhe chemical analysig and/or tcst results shown ig
this reporc are Corxect us contained in the records of the company.

CASTLE METALS"LA M.F. Marcanio, Uality Manager
DATE RECD .57 — XD >
e ™ RECD FROM AN o
g S ramms” APPROVED BY. Wf WM
me__ LY

1td T T "ggye bES 298 1 7 s7wi3W 3711sHD deg:en 2n e 220




JUN-12-2003 THU 02:48 PM TEK MIDWRST
Jrem 85T102.  Pocog678

" Acciaierie /A
Valbruna p‘ @

3100 VICENLA {Knlis) - Vigle Gelia Solenza, 25 .

N. -

TEST REPORT
EN 10204-2.2

58477/2001

FAX NO. 708 430 0147

/u‘.
/QZZ& _ﬂﬁﬁ#h

2025300
HRSL 1O 2~

P.

8uyar; VALBRUNA CORP.

Buyars F.o. No;

112-1888/ STOCK

USA QAKLAND NJ 07438

Mill Order No: 01 E 48784

- 27 Packing Lis! No: 2001/ 11783-P

)
Daivery Conaltion: COND A, PICKLED '

Sze:  FLAT /7 4"¢v )
e

Cty.Lby,

2366

Haat Pamt:

SPECIFICATION

ASME (1) SA479.98,330400/03,A
QQ-3-783,F,304/304L,A

ASTM AZ78,2000A,530400/03,A
ASTM A282,98 PRACTICE E

ASTM A478,2000,530400/03,A
ASTM A484,2000,,

(1JIECTION || PART A 88 EQITION THRY 00 ADD

,- CHEMICAl ANALYSIS T -
Hpat No / G M _P S Sl Ni. G Mo Cu_ |
v
233838 _-{ 0.018 1.54 0.028 0.027 0.43 B.14 18.35 0.50 0.6
L — _l
( T Go -Sa N i ]
0.09 0.080
MECHANICAL PROPERTIES e
TS YS 0.2% E RA HARCNESS 43
3 S R == R D
g2 654 48 58 189 189
J ! ]
| MECHANICAL CAPABILITIES FOR 1
HEAT TREATED CONDITION i

OTHER TEST(S) and/or REQUIREMENTS !

Material ig free from oonta,rninalioﬁ by mercury

Maleria! l8 soiytion heat treated free rom continuous carblds network.

Grain aize method ASTM E112/06 : 8

Annealing ternperature 1960 F for  0.5h / walsr

No wedding or weid repalr, -

Micro and macro etch test : OK .,

Made [n llaly

Intergranutar corrosion tast par ASTM A262,98 pracl, E: OK.

Y

Melting process : E+AQD

Yicenta,

Cualty g
20/12/2001 - M TQ

lnapector

W2 | T

-
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Abnehmepridrreugniyg 3.1.H JI—

EN 10204
WALZWERKE nach DIM 2 ] v
. Inspection cartificate oo /?‘_‘}S /103

EINSAL GMBH Certificat de veception ? —
VATldNe OF 123 841 325
Vatrescks Evasl GmoH. - Pogtiach 20 BT84 Nachioh (Wi [ 1;3097 P 79 o 03‘11.?9 —

. 4] )

M —— e, ——

z:ﬂjg 01D?P9184

MG de Cammangy
Hersletwroeichan Zaichen des Warkeaachversthndigen
‘¥ Mg

Wapeciory
m Uusne @ Pairgon oe upen
A :

Gawicht kg
1 g

Wimex |

|
J 11.%44

_ig-9

AIST 304,/304L

Steel bars AIEIZ04/ , hot roiled,DIN 10i7,tol.acc. 0 ARBTH A

o 484,q,u@nch.,pickr..,ltraiqht.,bars of 3658—4267mm+arts.whori‘t:.
wnnmme | fr. IoSg mm unt.loX {(12-14'+ghartg fr.icn'un‘r.io):),ofheru.acc

to ASTH AZ756-94,0Q06 743 F Cond.A,ASTM 4 193-97a k8, AZ20-97
BB, A4A79/R47% ?7a, ALB2/A1BD P7C, ASME SA 193/98,8aA 32098,
5A 479/5A ave AP7,.8A 1B2/Sa 1892 H9s, Interer.corr, tmst acc.tag

ASTH A26Y , Prac.E:o.k. AMSSE3? G, AMSSE4T 6 ivspec.cert.Engl. _
w—h——i_L__*g___

Chamilsche qunun--nuu.ung %
Cal Camoontion %/ Compoeion chimaw »
X

Cham,
.43 MN i, P , 027
3100 077 N T o5

Zugtaatigksit Dehnung Unsehndrung

Tnsly iren Bongabon Redueton of Arsa

Adasiance a':' A ge ment Krictian
achon

Karbachingarbeli
oea Ve

a50 Temp.: C
4
..... T T
69,0 68,0 [J
i
—_ —e
HArte/ nudnsens ourew W‘rmlbchﬂ‘diunw‘umhm1mn—u raimice

Wnnehn.lungl Mung
Tow of jan
Corur bt e Tawe 0fomiion
Solution annes led 1050 Grag

uenched. No wald repd iy,

& —_— i . - —_
HE ASTM—grain size: b PR S—
Mptaicn INIgeckon
148,0 BamMerkLing i/ ol rumergons
- x . Hercury: No contaminat |lon. —

Bagichtiquag
Yiaud hipecion
Spaction wiLsm

Hacro and Micro Tests ~
Satisfactory

Nach OIN 50614 ist der Werksioll interhriatafin bastinglg T
ocording DI 40 314 Maerial w repuient SGENR nisronyet. norrelén
wonowwtuhnui&hummmlumummw,iuim O

€3 wird Destagt dad s Listarun den Anforderungen der an efinrtan

Uefrrbedlnqunq enmpﬂcht_ v ¢

U ek Simspends t ey s g

Cas’ Zeugnis wurde maschingl erstakt und Ist gemad EN 10204

ohne Unmwhrin rechisverbindtich. e

I 7 Aniagen
i Ih-unienhulunmm Maching 1d 4w 10 B 10204 ¢ without algnatrs. (
,-‘,_’:}8 uum-mnmumz‘;mmumummum P il
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Family Owned and Managed — |
Making Stainless Steel and Nickel Alfoy Plate Products
' Since 1952



SERTIFNE D A LAl renT RIS R

SANDMEYER STEEL CcCOMPANY
: (lhcorporated)

ONE SANDMEYER LANE & PHIL
BOO-523-3663 » FAX R15-87>

ADELPHIA, PA 18116-3598

1430 » www.Sandmeyar‘Stae!,com .

Family Owned and Managed —
Making Stainiess Steel and Nickel Alloy Plate Products
_ Since 1952
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(Incorporated)

ONE SANDMEYER LANE e« pHILADELF’HIA. P A 19118—3558
BOO-523-3663 « FAX 219 5-877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Alloy Plate Products
' Since 1952
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Family Owned and Managed —
Making Stainless Steel and Nicke! Allo y Plate Products
Since 1952
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CERTIFY s nl s Tisa Al TES T HEPORT

SANDMEYER STEEL COMPARNY

(Incorporated)

ONE SANDMEYER LANE o« PHIL ADELPHIA. PA 19116-3598
BO0-523-3663 » FAX 215-877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
o Since 1952
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(Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, PA 189116-35985
BOOD-523-36683 » FAX 21 5-877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
' Since 1952 ' »
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DESL2/2009 FRI 15:01 FAX Woos oos

0373172003 MON 21:04 FaX 847 455 9102 Castle Test Revorta donn1o1
((_:EETTHCATE OF TESTS ABNAHNMEPRUEFZEUGNIS CERTIFICAT DE CONTRQO
CERT SERIAL# 000382589 ® THE KkZICORDING OF Fal3E, Flctrclous ox FRAUDULENY TTATEACATY gg EMTHIEY cn— ThHlz u.-,;;;;::
C TALLEY METALS :::.IHEG:ER :\;N[SHEB‘HA() 4@ FELORS UNDER SENRMAL STaTuies LHCLUGTAG FpgRe| LaW. TrTLE 1f.
O THE VYALUFES aMP CGTHER TECHMITAL DaTa REFREZEMT THE REEULTS oF ‘l‘ALH:C: 440 TCSTE Hang
(@ rpe rErERrr 1n ni aenaTee ok wimer U MO DATA Recombs e ke 'R
A Ca nter company ] :::I[RIA(_. Ly BAMUFACTURED FREC FROP WEECURY. RAL Luw IND'ALPM SDURCE COHTAMINATLON.
Ty Matgls Taclnology, b "5:Ié‘f,ar‘i";ﬁ"t.L.:S;:‘éfnc';"ED:.}:Q.:‘;‘I';:“’“CU' FECEPT LN FULL. WITHOUT THE WRirrem .wsind
RO I:(uxifl‘)& ) ) . T o
Hareavilie, 5C 2Y05)  iel Bad 335 J940 Rax Hed 445 nans ‘;2 éﬁflﬂ g/ec,
03/27/03 -
CUSTOMER / BESTFLLER / CLIENT SHLLERJVHRKAUF_F’R!VENDEUR PAGE -
A.M. CASTLE & CO TALLEY METALS TECH, TNC.
ggggxﬁigoggRED IL 60131 ACCQUNTS PAYABLE
! P. Q. BOX 2498
HARTSVILLE .37 29551
[ FUBYORRE PaDLR NO./DRITELL-WR./N' DR ComrANDE T CARPENTER MO ANERES-RE. AL BE BEFERCHCE lhTERNEj’ mrr_.rm.rummrch“.;”,;c“;,,,
Lgl_]6406 J TLY352201 L10515 l a3/27/03 ( 2105.0
HEAT NUMBER ¢ SCIDMELZILNR # N© DE COULEE - 150467
{ PRODUCT DESCRIPTION: TYPE 304-L0 ANNEALED COLD FINISH
"""""""""""" Croilmn i
SPECIFICATION: TALLEY 304L-TlA }12/10/98} ‘ / .
--------------- ~S5-763F (06/27/96 NETE R 7
s gsag REVCH 87;J58§ Rl 0‘39’5 ____ /(// V/
AMS 5647 REV H (07 LR &
ASTM-A182-02 (CHEM ONLY S N Y L
ASTM-A193-01B (CcL 1 EXCEPT PAR 6.3.1) -
| ASTM-2276-024
ASTM-A314-97 REAPPROVED&2002)
’ ASTM-A320-02 (EXCEPT PA 4.3.1)
] ASTM-A479-024
ASTM-A484-00 _
ASTM-A580-98 éSIZES -500" AND UNDER ONLY&
ASME-SA1R2 2001 EDITION-AQ2 ADDENDA (CHEM ONLY
ASME-SA193 2001 EDITION {CL 1l EXCEPT PAR 6.3.1
ASME-SAZ20 2001 EDITION EXCEPT PAR 4.3.1)
ASME-5A479 2001 EDITION
AMS-QC-S5-763A (02/ /03)
stz 2.000000 1N, ( 50.80 MM} RD  BAR
‘PRIMARY HEAT CHEMISTRY:
c MN S1 p S CR
0.022 1.74 0.46 - . 0.020 0.022 18,29
Ni MO cu Cco N
8.56 0.08 0.14 0.06 0.062

INTERGRANULAR CORROSION TESTED TO ASTM-A262, PRACTICE F - ACCEPTARLE .
ANNEALED MICROSTRUCTURFE FREE FROM CONTINUOUS GRAIN BOUNDARY CARBIDE
PRECIPITATION (NETWORK).

THIS MATERIAL ONFORMS " TO THE TECHNICAL REQUIREMENTS OF THE AMS SPECIFICATION
REFERENCED ABOVE.

§g£s MATERIAL IS CAPABLFE OF CONFORMING TO THE TECHNICAL REQUIREMENTS OF ASTM =

THIS MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH CARPENTER SPECIALTY ALLOYS
OFPERATIONS QUALITY PROGRAM MANUAL REVISION 22, DATED 3/03" °

DISCS MACROETCHED AND APPROVED
HARDNESS AS SHTPPED, HB - 185 (MIDRADIUS)

- GRAIN SIZE PER ASTM Rllz: 8

f
] CONTINUED ON NEXT PAGE
1



06/12/2008 FRI 15:02 FAX

oot -ong
0373172003 MON 21:05 FAX &47 455 4102 Castle Test Reporrs [@002/01
(CERTIFICATE OF TESTS ABNAHMEPRUEFZEUGNIS CERTIFICAT DE CONTRO
CERT SERIAL# 000382589 —

o TUC VALULZ AND OYHER TECHNICAL GaTa REFREZENT THE RESULTE of

ANLLTRET aup TCITL HaDG
UM TAMFLLEL COLLECTRU FRON TWR ToTal LOT, ORICIHIL DaATA HECARn:
A Carpenter Company

REFEQCNEE Ta rud CalvQNTQR oRBLE NUMMER.
® MATCRYAL 1% HAWUFACTURELD FREL RAON AEKACURY. RALIUM ARU alpPHA LDUECE CONTANINATION.

’ . © THIT DOCURENMT FHALL WOT BE REPROPUCED, CIcLRYT [u rie,
Tallcy Metals Technolagy, Ing OF CARPENTER TECHADLOGF CORPURATION

@ TNE LECARDING OF FALIE, FICTICIGUS UR FRAUGULEAT STAaTERENTR CF EWTATEs on i ndrunn?

HAY K PUMTZHED A3 a FELONY UNDZR FrOERAL STATUTES INCLUDING FEBEAAL Law, r1r1(E i

IALLEY METALS |, &&5 L
VAN BL  (gaACAY 8T

YITHOWY THE WRITrEN CONSENT

PO Bax 2438 ————
Hartywitle, 5C 2955 Tal 843,335 7540 rac 643 335 Lo07
03/27/03
CUSTOMTR / RESTELLER / CLIENT SELLER/ VEREAULER/ VENDEUR  PAGE
A.M. CASTLE & CO TALLEY METALS TECH, INC.
3400 N WOLF RD
FRANKLIN PARK IL 60131 ACZCOUNTS PAYABLE
P. O. BOX 2498
HARTSVILLE ,SC 2955]
" CUSTOHCR JROCE MmO AECETCLL -NR, /NY GC COmmaNDC ﬂ\ CARPENTER Wi A OERLYU - KR, /% ALITRENCC IHYE'F:HE FBA‘I’II{ILYUH/D‘,T[ ) Uilg”r,ﬂn:“r/J
01-76406 TLY352201 L10515 03/27/03 2105 0
HEAT NUMBER ¢/ SCHMELZE-NR. 7 N* DE COUL 2t - 150467
YIELD STRENGTH {(0.20 %g’ KSI(MPA) 47.92 330;
TENSILE STRENGTH. KSI(MPA) gl.g 627
ELONGATION IN 2.00 ) ¥ 2.
REDUCTION OF AREA. 75.0
WE HERERY CERTIFY THAT THE ABQVE TEST DATA ARE IN ACCORDANCE WIT H
PURCHASE ORDER AND SPECIFICATION REQUIREMENTS: H THE
STEPHANIE E. MCCULLUM
RRBE A ESE enes
14844 CASTLE 32304-97 0 PORATION
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LTV
COPPERWELD

TUBULAR PRODUCTS

MATERIAL TEST REPORT

GRADE SIZEO D x walL | i
TE04/TP104] 2.500 X 055 Al 1909 10
CONDITION

TW STNLS TUBE, AVG . WALL  BRIGHT

LTV COPPERWELD MECHANICAL
GROUP 9TAINLE3gS

T r

RLIZABETHTOWN, KY 42707 )
Talaphone {(BB8)S8S 823 o2 o : .
PAX (8881855-9(21 G5 A5) P07 v

T SPEC IFICATION

ASTM A249/a269
ALSTM A249 o
ASTM A2G6Y 01 GO -3587¢
ASME 5A249 01
ASTM ASSq g9p FAX: (a0 v3sose
QUANTITY AT
_ l_ Q47247 05
SH 00001947

ANNEAL 00478‘3

HEAT NGO

CHEMICAL ANALYSIS

|

— ———— e A__‘ —_—
MECHARICAL T ROPERTIES
HEAT NO LOAD NO YIELD TENSILE P3| ’ ELONG % ’ RED HARDNESS IMPACT ﬂ
“” bs) I area « BEN  ROCKwELL | e g A
| i
f ; | li
! i 200 i
11711 T3 )Jnolqeuuf G120 Jl 6o | k
| | i :
3 |
i:
: ‘ :
- T TTHER TSNS e T

Flenge Tew
aK
TR T T
Flare Tey:

MATERIAL PRODUCED TO THE

ADDITIGNAL SPECIFICATION(S) 15 IMPLIED OR WARRANTED

SPECIFICATION(S) SHOWN ABOVE. NO

—— e

Feverse e

————
Au Under Waer (P51}
Eody Currenr

Viydre (190 T

operweld Sainlen Vg Diviien & rax vpe
roery, bead, sulfur oc Ny ohet 1pecia) el dioy
huch s liquad w Adenl e 1n g produn or
ity Wekl repunr wis rex wied W manu facture by
product

BTV Copoerw eus slunlexr steet WhINg &Ky e use uy of
products targeted i e VS Clan A ag of £

ST NOTARIZED Wiew UTRED
SWORN AND SURSCRJBED BEFORE M
| THIS_ DAY OF _ o
—— T T NG AR R
Brent Tvcrwlc:l_r;




~
e
x
~
o=
O
{ \D‘
-

{var2t sey) g0ssE

!
_
I i
"SOHOD3W BNO NO NMOMS Sy
103HBOD 3uv NIZWIH 0IL8OIIH
SLSAL TYIINVHOIN HO TV ISAHG i
TIYOMNIHD 3HL LVHL AZILHID IMm w
40¢ 0 0 1 00548 005 44 i 12 i
40¢ b i3 Tm Dok 88 00694 peg 10
V1004 $303d unmcﬂmmﬁmr .w_wwdmwﬂmum: m NDILYING 13 :mawumwﬁ&m isa %,%HEG ﬂwhmwmu WLl
| T * T |ﬂ
| _
i i Wﬂ
! | | ! |
! : : | ; [ _
|
| | |
- 8g" {1 bz 01 LASAt o5 000 182 51 £40° B8hen/ L 5 4 HST6d1/915d) i
i 43 g " ("] 51781 th’ SI0° | 180° Hb'1 230 883) < LT 1e0¢d1/50¢d1 10
, | M|
I IWEDD | H3ed0d W | WONDERD | NOVS | g ins | SE N | NOmWYD | on Lvan | VYD ag 3dAL wall
i t i
030734 - GINA0M G163 ST VIV
Q1IY3RNY IH3138  "IN1SS2I044 CRY JANLIYANNYM SIT 9NI3NG Y40M1IN
30T53¥ SRONTINDD  KGILYNINYINGY AXAJAIN . ‘O3NI TYNOLLAaY
WOU3 1333 ST IVIAILYN SEHL LYHL AJ11333 3N 1d biH 10
Y | ongd [A003] avw ::w OHCAK|  WvH
SNCILYD{4103dS HIH1IO —
. ] [
YOR3IGAY GE/NGILIGY S
§5-215YS INSY GRY YIO-ZTGY NI IS 0
SNOILYDIHD3dS i ] |
S00Z/{2/10 Q3ddiHS 31va 1S3 30 ILYIHALY:
_ . . Y (8v1) 5061-959 (v22) Y4
4814509 ON H30W0 3SYHOKNG 09LP-23% (ZLY) X 7, 0051-59 {¥Z¢) INOKJ
$812-29% (ZL¥) INOHJ o 5ZL9¢ Vd "TTIANIZD
‘ON 930HG TIW 02151 Yd TVHNNA 5 g QVOY ¥4¥d TWIBLSNIGNI SOTONA3Y 567
06-09202 ! ¥3 LN [ * SRIVMo { ]




}?d'h gé 78’

e LTV LTV COPFERWELD MECHANICAL We
- el GROUP STAINLESS
oo SMCOPPERWELD iR
O — . elephone -
May/irde TUBULAR PRODUCTS [4}" FAX (888)855-9123
sy goYy —
ATERIAL TEST REPORT 188535
e T - SPECIFICATION COSTOMER ORBER —————~
_ \ v | CHICAGO TUBE & IRON CO. ASTM A249/A269
STl - 5 | 2531 WEST 48TH STREET ASTM A249 01
_ . o | CHICAGO 1. 60632 ASTM AZ269 01 CC27177
15735, © | asME sazsa9 o1
; E ASTM AS554 98 FAX: (773)523-137%
GRADE SIZE(O.D x WALL) QUANTITY [ sHwren DATE
TP304/TP304L 1.000 X 065 851 LB 1506.24 PT 04/10/02 04/10/03
CONDITION PART NO S# 00001883
LW STNLS TUBE AVG. WALL BRIGHT ANNEAL CKO193 50037281
HEAT NO CHEMICAL ANALYSIS GRAIR
e M [ ] S s T Cr o Cu l Al f N OTHER SIZE
898613 019] 1.800 .023 0100 .530 |8 310 J18. 170 413 460 L0590
700
¢0000
MECHANICAL PROPERTIES ‘
HEAT NO LOAD NO. | YIELD TENSILEPSI | ELONG % | RLD HARDNESS IMPACT
PSI AREA % BHN  ROCKWELL | FT 15
2.0" RRB
8986113 T3007349{ 49640 SH860 61 B7
OTHER TesTinG T
Flange Test Flanening Test Reverse Bead Alr Under Waer (PSH
OK QK OK N
Flare Text Reverse Flanening T o Edd}?mﬂ:l Hydro (PSD
OK OK OK
K RATIRG B
REXT RO B “‘f _
TVCnppa-\-eldSmﬂmThbuulhmmdmnquu
N ry. lead. sulfuf o any other speriad Tl sy
hidli_\hq-ij-umlmvuuminupmnw
scility. Wcﬂmamnﬂwodmmlmr:mn
oduct.
TVCappem!k[mm-umuumdoummmyof
Products rpead i te 11§ Clean Air Aa of 1990
OTHER TRSPECTTON 7 BLH THIS TEST
: SWORN AND SUBSCRIBED BEFORE ME
THIS _____  DAYOF
NOTARY PUBLIC
Brem Technician |
MATERIAL PRODUCED TO THE SPECIFICATIONGS) SHOWN ABOVE NG i
ADDITIONAL SPECIFICATION(S) IS IMPLIED OR WARRANTED i




CERTIFIED RIATERAL TEST REpaar

LR T S RN

SANDMEYER STEEL CoMPANY

{Incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA 19118-359g
BOO-523-3663 » FAX =1 5-877-1430 o« www.SandmeyerSteel.cam

Family Owned and Managed —
Making Stainless Steel and Nickel Alioy Plate Products
Since 1952

BILL
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¥ 5/22/03 16:22 Prudential Stainless pPipe Joanne Smith-»TEK MIDWEST

J

3

B.P. 10 - 2(50( Momtbard Cedes - 0291371
Tel: 63508935208 Fax:03 808952137

Enmilf : dmivirasce@d mv-atalol o com
, INSPECTION CKRTIFICATE Page: 1 / 2
ABNAHMEPRUEFZEUGNIS

//—'\ DMV STAINLESS France T RTRE TR

' CERTIFICAT DE RECEPTION
31-B - EN 10204: 1991 + A1:1997

PURCHASER ! Bestaler / Client : PRUDENTIAL STAINLESS P{PE CORP.
. CUSTONER'S GRDER No / Kundenbestalinr / N* Commande cient Yy FOTTAS
{ DMV ORDER Ho/ Werkaaulragans / N Commande DMV : 204727360
I
!

Product - Seamless Pipes Hotfinished  Annealed  Pickied Passivaled
Erusgnis: Nathlose Stahlrohre Warmgefertig Abgeschreckt Gebelz
Type de Prodir ; Tubes sans soudure Finls & choud Hyperirempés Déeapés Passivés

| Grades) and Specification(s) / Stahlsorte und efe rvorschrifeq / Nuance() et spdcificadion(y) ;
MT304LMT304 VALIMA
ASTMAS1196
| Marking of the product / Kest zekhnung / Marquage:
" SUPREME -SEAMLESS- 6,000 O X G.250 WT ASTM A 511 - MT304L/304 -
HEAT NUMBEK : 412340 - 204727360 - A AND P - LENGTH %% %% FT -
Supplementary requiremanty ¢ Zusktrlic Aafordsruiges / Pretcriprions supplise eniaires:
Size Tolerances / Tolleranze / Taléances Dimensionnelles: according to ASTM AS1156 AW TABLE ¢

Fes No Welght TotlLeagth o0  wT Min Length © MazrLeaph
19 1484 Kg 62.482 m 15240 mm 633 mm 019 mm $472 mm
i  3305461be 30499 Rt 6000 * 0.250 1974 Ft 2R
Chomical AnelVE® / Cy erm lpche Zummanc: etzany | Ciratiatina Chinigres: [ T T

Wallng Process /Erschmnolimagmrt / Subarotig | Becric/ Scrarkd /Butiipne + AOD or VOD
Heat Mo ) Schmetoan Nr. /W' Coulke : 412340

C Mo P 5 w WO o .
[ T ""’“’"'ﬁ_'ﬁ__ﬁ_“_“m“ﬁﬁ”" I T
Max 0035 2060 0040 0.030 1.00 11.00 20.00 L
YuflcmdiwCotis | 0.010 166 0.027 0280 03¢ 10.07 18.29
Froduct 1 | 0018 164 008 0257 0310 1601618310 T
Machanical snd Mertalurgical Promeries ; Me katar e v Mualurglichs Kewwwerts { Caracilrbdpurs Wkasiqra o idiagipus ™
TENSILE TEST 20 °C Y8 02%(Psi} T.5PSI) Elongation (-}
Zagieatighalt Rp 0.2%, Rm A%
Trachon Ae 8%
Long Requremens Min 30000 Min 75000 Min 35
Jogs Resiks:  4p9g) 82184 53.1

HARDNESS TEST, HAERTE ! DURETE :

J9as Raquimmenls : <=90HAB B4
o e . . e L

TEK MIDWEST PO# - BO815 PSP# - 717484

20 FIsx
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